T RE{R /I ower shaft mechanism




T EhES{%/Lower shaft mechanism

no. | mazEe |us e DESCRIPTION
PARTS NO. | QTY

1 160328 1 | TEETIARIL BUSHING, F :L-SHAFT

2 |BS07333 1 | FEARILGEDNAT PIPE, 4

3 60326 1 | FEA I —ILED OIL SEAL

4 160368 1 | FEAZIL(E) BUSHING, B :L-SHAFT

5 (60327 1 | FEA L —IL(iR) OIL SEAL

6 |61509 1 | T LOWER SHAFT

7 |61510-C 2 | TERFTYLTHS— (%) LOWER SHAFT BEARING COLLAR ASSY

8 |37185 4 | TFE#RTF7YTHT—IE SCREW M6X0.75 L=6

9 |61544 1 | FE#¥v— LOWER SHAFT GEAR

10 |28031 1 | F#¥v—ik SCREW M6X1 L=14

12 |B144875 1 |#Aa0o PLUNGER

13 |BS38268 1 |{&fanxFysy SPRING, COMPRESSION

14 |BS38442 1 |#smootdl SCREW 6.35X40 L=5

15 160369 1 | FRILNT—Y (5R) BELT PULLEY ASSY, LOWER

16 [10615 1 | F7—=U—RiEt SPRING, LOCK LEVER

17 |10616 1 | FF—U—Et% LOCK LEVER

18 |10617 1 | FF—U—/hm RATCHET

19 [10618 1 | FF——hEfE CONNECTING LINK

20 |10620 1 [FF—U—8YE> PIN, COTTER

21 10614 1 | F7—)—HRIEREE SHAFT, SPRING

22 10613 1 | FF——g&r LOCK LEVER SHAFT

23 27170 2 | FARLNT—Yt SET SCREW, SOCKET (CP) M5X0.8 L=6

24 (10619 1 | FF—U—rTY45 SPRING

25 60370 1 | FRILNT - -k BELT SHAFT, LOWER

26 |37026 1 | FARIILRESRELEA) SET SCREW, SOCKET (CN) M6X0.75 L=8

27 37185 1 | FRILMES#ELE®B) SET SCREW, SOCKET (CP) M6X0.75 L=6

28 |28043 1 | FEAZILEDL SET SCREW, SOCKET (CP) M6X1.0 L=10

29 |36322 1 | RPIYHL THREAD TRIMMER CAM

30 |61520 2 |RYYHhLit SET SCREW 1/4X28 L=10

31 |70161 1 | F#hS5— LOWER SHAFT COLLAR

32 |12435 2 | FTé#h>—1k SET SCREW 11/64X32 L=6.5

_'I 2_




#ik. $H#k LA /Throat plate and throat plate base

._.‘]3..




#1#k . $t#R 1T & /Throat plate and throat plate base

NO. | maEE |&a B DESCRIPTION
PARTS NO. | QTY

1 40264 1 [#HEt1E THROAT PLATE BASE

2 12120 2 |[#iREEIEHRL SCREW 7.85X20 L=18.0

3 12136 2 |#HiREEEHRC TV — WASHER

4 140260 1 |&HR THROAT PLATE

5 |37210 2 |#HRiE&HAL SCREW M4X0.7 L=6.0

6 |10766 1 [FEYERERC SCREW 1/4X32 L=7.0

7 110517 1 | EYEHERC TV NUT 1/4X32

8 [14026 1 |#HREETILE FELT

9 |[12128C 1 |ZEYiRBId~< @) FEED PLATE SLIDE BLOCK COMP.

10 {12128 1 |ZYiRgd~ FEED PLATE SLIDE BLOCK

11 12129 1 |EYHRET TR FEED PLATE SLIDE BLOCK SCREW STUD

12 16339 1 |FEYHRAI<LEHHRL FEED PLATE SLIDE BLOCK SCREW

13 [13076-01 1 EYHRAITTLL# v NUT 7/32X32

14 |10703 1 [FEYHRAEITvhLET v v— WASHER

15 136807 1 |h—ik COVER PLATE

16 |14013 2 |hA—iRitHHRL SCREW 9/64X40 L=55

17 |14012 1 |#REEH A —F) THROAT PLATE BASE COVER (FRONT)

18 [14013 2 ($HiREEHAA—GD EHRL SCREW 9/64X40 L=55

19 |14012 1 |#HREE D —(%8) THROAT PLATE BASE COVER (REAR)

20 [14013 2 |#iREEHAA—(&) 1LHAL SCREW  9/64X40 L=55

21 |36806 1 |TEEER SET PLATE

22 |14024 2 [TEEERILESHRL SCREW  3/16X32 L=9.5

23 |61530 1 |32UiR FEED PLATE

24 |40261 1 |¥Yts FEED DOG

25 [10561 1 [FEYELESHRL SCREW 11/64X32 L=6.5

26 |12123 1 |HBtE THROAT PLATE BASE SUPPORT

27 12110 2 @B E1EHRLE SCREW 7.85X20 L=26.0

28 |12136 2 | EEHR LTV r— WASHER

29 |10545 4 B EBEERL SCREW 11/64X32 L=14.0

30 |36805 1 |gHRLBH/— THROAT PLATE BASE COVER

31 14013 4 |#HREEH/I—1ksHRL SCREW 9/64X40 L=55

_1 4._




AT L E. 37 /Hook saddle and hook

_.1 5_




A< L H .57 /Hook saddle and hook

no. | mems |us 2.4 DESCRIPTION
PARTS NO. | QTY

1 |34315 1 [RE> BOBBIN

2 140854 1 |A<vE) HOOK COMP.

3 |36902-01 1 |5h= HOOK (BODY)

4 130502-13 I E 353 THREAD GUARD

5 |30502-14 2 |HRE2iRE THREAD GUARD SCREW

6 |16407-05 1 |#54R NEEDLE GUARD

7 |16407-06 2 |2k NEEDLE GUARD SCREW

8 |34754-03 1 [Ah~Y BOBBIN CASE (BODY)

9 |34314-10 1 |\FRBEF A BOBBIN CASE TENSION SPRING

10 |16407-12 1 |RFAFNARFBERE BOBBIN CASE TENSION REGULATING SCREW

11 [16407-11 1 |HRFF/ 1L SCREW  UNF No. 4X40

12 |14505-03 1 |RAT|z  (Y/F) HOOK GIB

13 |16407-04 3 |RAYIRZLHLL HOOK GIB SCREW

14 |14005-17 1 |[hvEcHERL HOOK SCREW

15 |14005-19 1 (fh=o7z Lk FELT

16 |14005-18 3 [hTit HOOK SET SCREW

17 |34754-01 1 |Z=ERPHAE/ AR ANTI-SPIN SPRING

18 |36905 1 |A=hA—(R) HOOK COVER COMP.

22 |14013 2 |h<hn—ik SCREW 9/64X40 L=55

23 |37250 1 |h<h/A—8Z 3% HOOK COVER SPRING

24 |37251 1 |AThAA—H8z /A \RIE SCREW M3X0.5 L=5.0

25 14032 1 |[REy—RA—T+— BOBBIN CASE OPENER

26 [14008 1 [h=x&7xN+ FELT

27 |36904 1 |h=xE HOOK SADDLE

28 [12110 2 |AhvtELk SCREW 7.85X20 L=26.0

29 [12136 2 BB LETve— HOOK SADDLE SCREW WASHER

30 [61514 1 |H<Eh HOOK DRIVING SHAFT

31 |14010 1 |ATETTILE FELT

32 161545 1 |AYEEY HOOK DRIVING PINION (SPIRAL)

33 |18028 2 |heEFv—ik SET SCREW M5X0.8 L=5

35 |14033 1 |A—TFF—=X BOBBIN CASE OPENER FORK

36 |15055 1 |A—FF+—=X1k PINCH SCREW  11/64X32 1L=9.0

37 |61554 1 |F—FF—=3hs OIL WICK 4X4 L=260

39 |61515 1 |A<#hS— HOOK DRIVING SHAFT COLLAR

40 |18028 2 |hTEHhS5—I1k SET SCREW M5X0.8 L=5

41 |61553 1 |E=—q7F OIL TUBE ®5 L=80

_1 6_




HUIYBEHE 1/Thread trimmer mechanism 1

_'IT_




FHUIYUHEFE 1/ Thread trimmer mechanism 1

0
NO. | mame |us LLES DESCRIPTION
PARTS NO. | 4TY
1 [61516 1 [AREd DRIVING KNIFE SHAFT
2 36912 1 |EEBIAR DRIVING KNIFE
3 130075 1 |EREHARIE SCREW M4X0.7 L=8.0
4 37722 1 |AREEHS— DRIVING KNIFE SHAFT COLLAR
5 (18028 2 | AREHS—1EHRl SET SCREW M5X0.8 L=5.0
6 |61517 1 |AREAZIL DRIVING KNIFE SHAFT BUSHING
7 18103 1 | AREAZILIEDHLC SET SCREW 11/64X40 L=35
8 (36914 1 |EEARZT FIXED KNIFE BRACKET
9 (36913 1 |EEAR FIXED KNIFE
10 [11437 1 |BEARIEOHIR FIXED KNIFE RETAINING PLATE
11 36915 2 {EEARLE SCREW 1/8X44 L=5.5
12 136916 1 |REFAT THREAD RETAINING SPRING
13 [16219 1 |RFBEFARIE SCREW M3X0.5 L=3.3
14 [4211 1 | %EE/ A \RIEF vk NUT M3X0.5
15 |14024 2 |BEARSEL SCREW 3/16X32 L=55

_..18_




RUIYHEE 2/Thread trimmer mechanism 2

_1 g_




HUIUHE4E 2/Thread trimmer mechanism 2

no. | meme |ae o DESCRIPTION
PARTS NO. | QTY
8 [36321 1 | AREHT=DFEEH) DRIVING KNIFE ARM (RIGHT)
9 |18065 1 [AREATZHEE) HRL PINCH SCREW M5X0.8 L=14.0
10 |90617 2 |[AyFI R JOINT
11 [30066 1 | AREDER(E) L SCREW M5X0.8 L=12.0
12 |36919 (IVEESZE JOINT CONNEGTING ROD
13 4135 2 |AEFvbk NUT M5X0.8
14 37717 1 [ARRTY T EMR JOINT CONNECTING ROD SPRING HOOK
15 |4135 1 |[ARRTY T Ry NUT M5X0.8
16 |90618 1 | AREREREE) L HINGE SCREW M5X0.8 L=18.0
17 |4135 1 | AREREKEE) IEFvh NUT M5X0.8
18 [90625 1 | AREERBE) LTy v — WASHER
19 (36917 1 | ARSSY DRIVING KNIFE CRANK
20 |8145-02 1 |RUYAHLZHO—S5— DRIVING KNIFE CRANK ROLLER
21 (38146 1 |RUDLZFHE Y HINGE SCREW 3/16X32 L=15.5
22 |50103 1 |RUYVHLZTFFVE NUT 3/16X32
23 |37711 1 |ARGSHRATYY DRIVING KNIFE CRANK SPRING
24 |36325 1 [ AROTU T8 DRIVING KNIFE CRANK SHAFT
26 11953 1 [AROZ98uESHRLE SCREW 7/32X32 L=5.5
27 |38149 1 | ARGS9 FyF PACKING
28 136323 1 |YL/A4FE SOLENOID BASE
29 136317 2 |YL/AFELL SCREW M6X1.0 L=22.0
30 |28578 2 |(YL/AEEBIETy v— WASHER
31 |36326 1 |GV Z iR DRIVING KNIFE CRANK CONNECTING LEVER
32 30068 1 |GV RESERL HINGE SCREW 7/32X32
33 [13076-01 1 ([GIVEEXIRER vk NUT 7/32X32
34 (38158 1 [YIVRXERL SCREW 15/64X28 L=12.0
35 |50409 1 |z Rl+yk NUT 15/64X28
36 (30105 1 |&RYVLIAFEY PIN
37 |30124 2 [HRYYVL/AFEILDE (ERZ) |RETAINING RING
41 |61519 1 | ARDS O A IyIS— DRIVING KNIFE CRANK STOPPER
42 161518 1 | ARGS9 HAE DRIVING KNIFE CRANK GUIDE
43 |27178 2 | ARGS9 HAFLE SCREW M5X0.8 L=25.0
44 [27186 2 |AROTOHAFIET Y v—  |WASHER
47 |30512 1 | ARRTYTEE STUD
48 (36920 1 | ARRTYY JOINT CONNECTING ROD SPRING

_20,_




1EL
JEARE 4% /Feed shaft mechanism

...'2"_




1= YERRES % /Feed shaft mechanism

NO.| MREE |HE mf DESCRIPTION
PARTS NO.|QTY

1 |60081 1 |sEYEGARIL (D) BUSHING, F

2 |60081 1 | L TFEhA%ILGED BUSHING, F

3 |60322 1 [EYEHARIL (F) FEED SHAFT BUSHING

4 (60320 1 | ETF#hAZ)L(38) UD-SHAFT BUSHING, B

5 |60321 1 [FEYEHARIL ($8) FEED SHAFT BUSHING, B

6 |60324 1 |3EYEEA L —ILGED OIL SEAL

7 (60324 1 | ETF#A1L—IL OIL SEAL

8 |60331 1 | EVEEA AL —IL(E) OIL SEAL

9 |60313 1 |3EYER FEED SHAFT

10 |BS12718 1 |[EYeETTIL- CHEMICAL FELT

11 |B116920 1 | ZEYETyvr— RING, THRUST

12 |60310C 1 EYEEED FEED BRACKET SET

13 60316 1 [ZEYB FEED ARM

14 |31021 2 |EYEHRHRL BOLT, SOCKET M6X1.0 L=16

15 160310 1 [EYEEEAD FEED BRACKET ASSY

16 [31094 2 |EYEEE DR RETAINING RING, E5

17 |60308 2 |EYLETEZETvv— WASHER, PLAIN

18 (60330 1 [EYERE 1L SET SCREW, SOCKET (CP) M5X0.7 L=4

19 |60311 1 | EYEREEY PIN

20 [31094 1 EYEE ISR RETAINING RING, E5

21 (60308 2 |EYLETFEZETYv— WASHER, PLAIN

22 |61558 1 |EYEREY E-—Lsq47 TUBE, 185

23 |61559 1 |[ZEYREHS OIL WICK, 270

24 |0148-F 2 |EYBRE——IL/AF 7Lk FELT, 3X18

25 (15087 1 |[EZ—IL 4]z TUBE SUPPORT, A

26 160204 1 |[EZ—iL(78z1k BOLT, SOCKET M4X0.7 L=6

27 |60317 1 [EYETFTELSEEAD FEED CONNECTING ARM ASSY, UD

28 |60317-01 1 |ZEYETFSE FEED CONNECTING ARM, UD

29 |60310-02 1 |EYLETFEREEY PIN

30 |31094 2 |FEYLETFESFEE LD RETAINING RING, E5

31 |60308 2 |ZEYLETFEDZEITY v— WASHER, PLAIN

32 |28068 1 |ELETELDFEEHERL BOLT, SOCKET M5X0.8 L=20

33 60333 1 [EYETEE S OIL WICK, L=110

34 |60318 1 |ZEYETFY94) FEED LINK ASSY, UD

35 160079 1 |EVEsT LR RUBBER CAP

36 |60339C 1 | FEYEEOYEED) LOWER FEED CONNECTING ROD SET

37 160343 1 |y ooy 5 —EsE BACK CYLINDER CONNECTION

38 |60339 1 | FEYEEOvR(FHE) CONNECTING ROD ASSY, L-FEED

39 |60315 1 |EYEE FEED SHAFT ARM

40 |28058 1 [EYiskshal BOLT, SOCKET M6X1.0 L=12

41 60338 1 | FEYEESE PIN

42 131094 2 | TFEUEEE DR RETAINING RING, E5

43 160308 2 | FTREYVEFEE Tyl vr— WASHER, PLAIN

44 60337 1 | F#EYVhL LOWER FEED CAM

45 27172 2 | FEYHLLE SET SCREW, SOCKET (CP) M6X1.0 L=8

46 60314 1 |[EVUSHEHER RETAINING RING, E12

47 |60106 1 | EVEEhS— COLLAR, UD ADJUST-SHAFT

48 18028 1 [EY#HS—IE SET SCREW, SOCKET (CP) M5X0.8 L=5

49 160319 1 | ETFg SHAFT, UD

50 |BS12718 1 | ETF#7)Lb CHEMICAL FELT

51 |60106 2 |ETF#hT— COLLAR, UD ADJUST-SHAFT

52 |18028 2 | LT#hT—i1k SET SCREW, SOCKET (CP) M5X0.8 L=5

53 |B104450 1 | ETFehT L4 RUBBER CAP

55 |61014 1 | FTEYLETAHA FEED CAM, UD

56 [35999 2 |EYETAHALILE SET SCREW, SOCKET (CP) M6X1.0 L=6

57 |60336 1 Y EFOuR FEED ROD, UD

58 |60315 1 | L F#dks FEED SHAFT ARM

59 [28058 1 | ET#BE&ERC BOLT, SOCKET M6X1.0 L=12

60 |60338 2 |ZEYETFOVFEY PIN

61 [31094 4 |EFOvRE IEHER RETAINING RING, E5

62 |60308 4 |ETFOyE Ty v— WASHER, PLAIN

63 |61632 1 |3EYIRS FEED PLATE BASE

64 |60540 2 |XEYIESIE SCREW M4X0.7 L=8

65 12131 1 | EYIREERRL HINGE SCREW 3/36X32

66 50103 1 |RYREBEHRLTVE NUT '

67 {61557 1 TR af bk T-JOINT

...22....




15 YR ETBE 4% /Feed adjustment mechanism




1% Y SR EN RS {% /Feed adjustment mechanism

NO. | RES |He LLES DESCRIPTION
PARTS NO.| QTY

1 |e0186 1 [FEYREF 1Y IL(E) FEED ADJUSTING DIAL, U

2 |BS38284 1 [ZEYERERC ADJUSTING SCREW

3 |10812 1 |F14¥)LiEhl SCREW 3/16X28 L=19

4 |B142746 1 | FAVILTYv— SUPPORT PLATE

5 |18420 1 oYy O RING, 10

6 |B145502 1 [FA4¥ILEY POSITIONING PIN

7 |B100328 1 |FA¥IERTYS SPRING, COMPRESSION

8 |60187 1 [ZEYHREES A ILCF) FEED ADJUSTING DIAL, D

9 |BS38284 1 |EVERERC ADJUSTING SCREW

10 {10812 1 |[F4¥ILiE SCREW 3/16X28 L=19

11 |B142746 1 | AV Ty r— SUPPORT PLATE

12 {18420 1 oYy O RING, 11

13 |B145502 1 [#4¥ILEY POSITIONING PIN

14 |B100328 1 (B4 NERTY YT SPRING, COMPRESSION

15 {60192 1 |EYEEE 5 —ER) CYLINDER ASSY

16 [60192-01 1 | EVFRES S — CYLINDER

17 |60192-02 (I ES JOINT

18 |60192-03 1 [HaLoH— SILENCER

19 60198 1 |PCAN/OVFa1—T TUBE

20 |31021 2 |EYHAREBIY S —I1E BOLT, SOCKET M6X1.0 L=16

21 |28578 2 [REYFRESH A — Ty v— WASHER, SPRING 2-6

22 |28058 1 |EYREE )T —Eimhl BOLT, SOCKET M6X1.0 L=12

23 30804 1 | ZEYREE A —F vk NUT, 3 M6

24 160191 1 |RYRE A —IR SETTING PLATE, PC-CYLINDER

25 118065 4 [EUREH U AIRIE BOLT, SOCKET M5X0.8 L=14

26 |90625 4 |FEYREE LRI T — WASHER, SPRING 2-5

27 |60340C LI VASYE DAY W2 s ST 8 BACK CYLINDER ASSY

28 160346 1 [BEL—ILEWL) GUIDE RAIL ASSY, L

29 |60346 1 [AEL—ILER) GUIDE RAIL ASSY, R

30 27177 4 |AEL—NIE BOLT, SOCKET M5X0.8 L=16

31 {90625 4 [AEL—NLIETvi o— WASHER, SPRING 2-5

32 |60347 1 [Py —BEE NEEDLE ROLLER, 7X22.4

34 |60350 1 |N\vHIIY S —FERE Y CYLINDER GUIDE PIN, B

35 [60230 1 [ERECRATYST SPRING

36 [60213 1 |\ F—FERE IR SET SCREW, SOCKET (FT) M10X1.5 L=10

37 [60341 1 [1Ayoo Yy —4 4 )L —IL(#)  |OIL SEAL (BACK)

38 (60212 1 1Ny —A A )L —IL(HI)  |OIL SEAL (FRONT)

39 |60188 1 VYRR FEED ADJUSTMENT ARM

40 |60189 1 [ZEYUREBEREE PIN

41 (27172 1 | EYHERE 1 SET SCREW, SOCKET (FT) M6X1.0 L=8

42 |60190 1 EYERERATY S SPRING

43 |e0194C 1 |EYHREE2EGERD) FEED ADJUSTING LEVER ASSY

44 160194 1 RVEREZ5%E FEED ADJUSTING LEVER

45 60195 1 | EYEREESFEE NEEDLE ROLLER, 6X25

46 |60115 1 |EVHASERSE Y LINK PIN, 8

47 (18028 2 |FEYEREESFEE AL SET SCREW, SOCKET (CP) M5X0.8 L=5

48 |37008 1. | EVHEE5FE/RHHRL SCREW M5X0.8 L=25

49 |61521 1 |EYREERE FEED ADJUSTING CONNECTION

50 |60348 1 |N\wH Yo d—125% CONNECTING BLOCK, B-CYLINDER

51 |60351 1 |1\ 8 —125%F1E BOLT M6X1.0 L=25

52 160349 1 |N\yo o E—125FE RL PIN SCREW  M6X1.0

53 |60342 | VAT, D) 2 £ S i) Wos SPRING

54 |61526 1 |N\wh o B—2 )52 E  |SPRING LATCH

_24_




